RADIO CONTROLLED ELECTRIC POWERED 4WD DIRT OVAL RACER

e INDEPENDENT SUSPENSION ON ALL FOUR
WHEELS WITH GOLD OIL-FILLED SHOCK ABSORBERS.

* RACE TESTED SUSPENSION GEOMETRY.
* ADJUSTABLE TOE AND CAMBER SETTINGS.

e SPECIAL FIBERGLASS CHASSIS FORA LOW CENTER
OF GRAVITY AND STRENGTH.

* SPECIAL RACE PROVEN BLOCK TIRES AT EACH CORNER.
e FULL BALL BEARING SET INCLUDED!

j REQUIRES:

' 1. Lexan Body
' 2. Electronic Speed Control
3. Dirt Oval Motor

4. 2-Channel Radio

5. 7.2v - 8.4v NiCd Battery

A o

KIT NO. 3156

B
Entire Contents ©Copyright 1989, Hogg{flﬁ , Inc.

V1.0



L:‘: il

WARRANTY INFORMATION
90 Day Limited Warranty

It is expressly understood that the standard replace-
ment warranty of the seller, a copy of which is annexed
to and made part of this agreement, shall be in lieu of
any and all other warranties, including the warranties
of merchantability and fitness for use. The sole respon-
sibility of the seller shall be in its replacement obliga-
tions contained in this standard warranty.

Kyosha's *Slingshot™ is warranted to the original
owner to be free of defects in parts or workmanship for
a period of 90 days from the date of purchase. During
this time Kyosho's authorized U.S. repair facility,
Hobby Services, will repair or replace at their option
any defective parts without charge.

Limit of our Liability: Our liability under this war-
ranty is limited to the repair or replacement of defect or
defective parts by Hobby Services and does not
include shipping expense.

Exclusion and/or Voidance of Warranty: This
warranty does not apply to damage or defects resulting
from misuse, abnormal service, damage in shipment,
or damage resulting from a crash. The warranty is
voided if the model is modified, altered, or repaired by
anyone other than Hobby Services. This warranty
gives you specific legal rights, and you may also have
other rights that vary from state to state within the U.S.

PROOF OF DATE OF PURCHASE

It is the responsibility of the purchaser to show proof of
the date of purchase if a model's warranty is to be
honored. Your original purchase invoice or receipt will
suffice for this. Your Kyosho **Slingshot’™ should be
returned directly to Hobby Services for warranty work.
The address is:

Hobby Services

1610 !nterstate Drive
Champaign, IL 61821
Attn: Warranty Dept.
Phone: 217-398-0007

SHIPPING INFORMATION

Please follow steps 1 through 4 in *'Repair Service”
when returning a model fo Hobby Services. (See
Below).

We are sorry, but we cannot be responsible for crash
damage and/ or loss of kits, engines, accessories, efc.

REPAIR SERVICE

Should your model be past the 90 day warranty
period, or should your kit be voided or excluded from
warranty coverage, repairs are available for a nominal
cost through Kyosho's authorized U.S. repair facility,
Hobby Services. Since we want you to be happy with
your purchase for a long time, Hobby Services employs
a full time in-house service staff. They have the pro-
fessional knowledge and the sophisticated equipment
and parts available to service your model for years fo
come. When returning your model, whether for war-
ranty or repair service, please be sure to follow the
instructions listed below. This will help the technician
troubleshoot the systern, repair it, and return it to you
as quickly as possible.

1) Under all circumstances, return the ENTIRE system.

2) Disconnect the receiver battery switch harness, and
make sure the transmitter is turned off.

3) Send written instructions which include: proof of
purchase date (your store receipt or purchase invoice),
a list of all items returned, a THOROUGH explanation
of the problem and the service needed, and your
phone number where you can be reached during the
day.

4) Also include your full return address.

Repair charges and postage may be prepaid or billed
C.0.D. Additional postage charges will be applied for
non-warranty returns. All repairs shipped outside the
United States must be prepaid in U.S. funds only.




Slingshot”

IMPORTANT! BEFORE YOU BEGIN

This is a sophisticated model with a large number of moving parts. Belore you
begin assembly, take a look through the box and these instructions carefully to
decide whether or nol you are ready for this challenge! If you do not think that this
wpe of model is for you, it may be retlurned to the dealer as long as it is NEW and
UNUSED. UNDER NO CIRCUMSTANCES CAN YOUR DEALER ACCEPT A
KIT FOR RETURN IF ASSEMBLY HAS ALREADY BEGUM! i this is not what
you bargained for, then go no further and return this kit to the dealer immediately.
BUT. if a little maintenance doesn 't bather you, and the thrill of high performance
driving is for you, then don't hesitate another minute! IT IS VERY IMPORTANT
TO read through this enfire manual 1hﬂrulﬁ_hby to familiarize yourself with the
pants and methods of construction used BEFORE actually starting to build.

HOW TO USE THIS MANUAL

This Kyosho instruction manual uses a unique cross reference system 1o help you
locate all of the hﬂ%gm parts. DO NOT open each bag and dump out the parts.
Carefully remove the header card from the bag and discard the staple. Slip the
header card into the bag or fape it fo the outside of the bag so that the bag numbser
shows. These bag numbers will be used throughout the assembly process and will
prove invaluable when locating parts

BAG NUMBER

HEADER CARD

nL iy Tedl BEAT

SLIP INSIDE OR

TAPETO
OUTSIDE

In each step of assembly each part will be labeled with 1) The part number, 2) Part
name, and 3) Bag location.

2) PART NAME
1) PART % SERVO SAVER
NUMBER TUBE (RAM-4)
3) BAG
LOCATION

In the left margin of each page you will find a directony of small parts that will be
used in each step. For ease of identification, these parts are shown actual size
enabling you 1o place a screw directly on the picture 1o ensure you have selected
the appropriale size

TYPE OF
SCREW

24

SIZE OF | M3x10 S/T SCREW (2)
SCREW ™| C

QUANTITY USED
< IN THIS STEP

[

On page 23 you will find a complete list of parts used in this kit including the
part number and total quantity supplied in the kit On pages 6 & 7 you will find
an inventory of how each part is bagged and in which step it is used. When
ordering replacement or optional parts, see page 24 for a complete listing of
parts and stock numbers.

HELPFUL TIPS & PRECAUTIONS

Some precautions need 1o be observed when building your kit 1o avold problems.

1.) Use a muffin tin or egg carton 1o separate screws, nuts, washers, efc. This will
rnake it easier to locale the carrect part.

2.) Place a mat or towel on the work surface where you will be building the kit
This will prevent parts from rolling off and will protect the work surface a1 the same
firme,

3.) Try to avoid working over a shag carpet. In the event that a small part or screw
should fall onto the carpet, it will be difficult to find

4.) Avoid getiing products like engine cleaner or screw lock on the plashic parts
They can have a serious effect on your model

5.) Avoid running the “*Slingshot™ in very cold lemperatures. Both plastic and metal
parts becorme brittle at bow temperatures. In addition, grease and oil become very fhick
causing premature wear and deficient pedormance,

6.) Remove all flashing from parts before assembly as shown in the example
below.

CORRECT

3

S =

7.} Trial fit all parts 1o ensure proper fit before aftaching them permanently

8.) Do not use excessive force when fightening self tapping type screws into
plastic. Owverfightening will cause the threaded portion of the plastic to sirip. 1is
recommended to stop fightening when some resistance i felt after the threaded

porfion enfers the plastic,
CORRECT DISTORTED @
|
(jgmmm
I THREADS
STRIPPED



0.} Encure that all parts are well lubricated where the instructions indicate the use
ufgrl;'ﬁt.-.

10.] Avoid using power screwdrivers when assembling your kit. They tend to
overfighlen screws,

11.) Take your time and read e directions thoroughly. 11°s not how fast you can
assemble the kit but how fast it goes once it is assembled.

METRIC NUTS AND BOLTS

All nuts and boks used throusghout this kit are metric size. Therefore, some of the
notations may not be familiar 1o you. An M3 nut s a 3 millimeter {3mm) nut. An
M3 15 serew ks Imm diameter and 15mm Inr;g. soime round parts miay be
labeled as a **dmm Washer” (awasher with a dmm inside diameter) ora **Imm
Bushing”™ (a bushing with a 3mm inside diameter). At varlous points throughout
the manual these parts are labeled and pictured in their actual size on the leh hand
side of the page. For your reference, | millimeter equals approximately (039
inches

M3 x 15 SCREW dmm WASHER
— 3mm 4dmm
| 15mm R

A few difierent types of screws are used in the construction of your model. Here
are some examples and how they will be indicated in the insiructions, For
1_-:-:.;||:|||;ﬂ|:'_ 5!3“ Tap-ping will Sqmph,' be S5/T screw.

SELF TAPPING (5/T) SCREW
- T;'IMHH- " Has a tapered end. Fhl'mm
Set Screw
&
FLAT HEAD SCREW (F/H)
Tapered

Head

Certain symbols are used throughout the instructions. Pay atiention 1o their
location.

Paings where Grease Oil should be applied. (This will reduce wear
and Iricilon and provide a smooiher opesaiing joini. )

Places where Lockiite (Tap Lock, etc.} should be applied. (This will
prévent senews and nuls from loosening up during aperafion due o
e wibration of the model.)

Whien you see this ace, thene are sheps that vou should pay extra
particular sttention o when building this model

REQUIRED TOOLS

These ARE included with the kid, These are MOT included with ihe kit,
PHILLIPS SCREWDRIVER

1.5mm Hex Wrench

_—IJ -« R

2mm Hex Wrench o
Imm & 4mm NUT DRIVER
(7/32) (9/32) ul

Sllicone I L )

= I e

Compound ¥

CA, Hot Stuff or Krazy Glue.)

CYANOACRYLATE GLUE (such as Jet,

RADIO OPERATIONAL CHECK

Thoroughly read and follow the insiructions supplied with your redic system. The
following instructions are a general procedure for testing the operation of your
radio sysiem. -

An operational check of your complete radio system prior to indtallation is a
must. This check will locate possible defective components BEFORE they are
nstalled in your model.

Lo,

Crendly plug the switch harmess and servo connectors inko the proper receptacies
on the receiver. The connectors are polarized and will it only one wey. If they do
nod plug in easily, turn them around and try again. (DO NOT FORCE.) Install the
batteries infa the batteny holders for both the transmitter and recelver.

Unravel the recetver antenna wire and turn on the fransmitter, then turn on e
receiver switch. The servos may move a little bit at this point but this is normal
Check to make sure that the transmitier is on when switched on and if it is,
continue. If i i not, rechech your installation of batteries. You should be able to
maove the servos’ arms using the transmitter controls. Notice how the servos
maove. They should move the same amount &5 vou move the confrols. Also, nofice
the direction of rotation of the servos, then switch the servo reversing switches, if
o equipped. See if the rolation of the servos change. They would operate in 1he
opporite direction as belore

Decide whether your radio is in proper working order. I you decide that it is
defectve, check the warranty procedures described in the radso instruction
manual. When turning off the sysiem, ahaays turn the receiver off first. then the
transmitter. This will prevent the recehver from responding to siray signals which
can cause the servos 10 react errasically and move to the extreme of their rotation

which can cause damage.

NOTICE: Use only radio frequencies specilically allowed 1o operate “surlace’’
models such as R/C cars and boats. In the United States those frequencies fall
within the 75 mHz" or “27 mHz" bands. Use of amy othet frequencies i both
illegal and dangerous

NEEDLE NOSE PLIERS LEXAN SCISSORS
% PAINT BRUSH
MASKING TAPE |
WIRE CUTTERS
AWL
e e E
HOBBY KNIFE




Required for running the slingshot 4WD.

1| LEXAN BODY

The Slingshot does not include a body, this allows you
to choose a style that you like best. For authentisity
choose a scale body or for more aerodynamic per-
formance, choose a “‘wedge’’ style body. Remember,
it has been proven that aerodynamics, even at such a
small scale, still plays a large part in the cars handling
performance.

@ RADIO SYSTEM

(PULSAR Ly

B

A two channel radio system is required for the opera-
tion of the Slingshot. Kyosho offers the Pulsar Pro
2000 and the Pulsar Exp 2001 radio systems which
work great for the Slingshot. The Pro 2000 features a
BEC receiver, servo reversing, charge jack for optional
NiCds and is precision balanced for comfort. The Exp
2001 has all the same features as the Pro 2000 plus
steering dual rate, servo end point adjustments and
also incorporates adjustable exponential rates for both
steering and throttle functions.

MOTOR

The Slingshot is designed for higher speeds rather
than torque. Therefore, the proper motor to use
should be a high rpm (low wind) motor.

The Mega Motor series offers a different motor for
excellent performance in any application. The Dirt
Oval Mega Motor is a 14-turn double-wind screamer
that puts out 33,000 rpm, perfect for the Slingshot.

Wloga Motor 1™ s a megistered trademark of Danda, Inc. LISA, manufscturers of Danda racing cars
and frack sels

4| BATTERIES (NICD)

The Slingshot can use any type of battery configura-
tion for operation. The batteries shown below work
well,

Kyosho 6-Cell
1700 Speed SCE

Kyosho 6-Cell
1200 Sprint SCR

5 | ELECTRONIC SPEED CONTROL

The Slingshot will need an electronic speed control for
operation. Choose a controller that can handle the
current draw from a high rewing motor.

SUPER-SPEED 1000

Kyosho
SC-1000

The Kyosho SC-500 or SC-1000 are great for the dirt

oval application.



LIST OF BAGGED PARTS (1)

BAG.# | KEY # PARTS NAME QTY | STEP USED BAG. # | KEY # PARTS NAME QTY | STEP
1 Chassis | 4 54 Spring Retainer 4 14
2 Bumper ] 20 55 | Shock Case 4 | 14
SSA1 3 Upper Deck | 7 56 Shock Ball End 4 14
4 Shock Tower 2 |2 57 | Spacer [Thick) I
5 Top Bulkhead 2 |2 S5A9 58 Spacer (Thin) 4 14
S5A2 6 Lower Bulkhead 2 2 59 Retainer Clip 4 14
7 Rear Suspension Spacer 2 2 60 Diaphragm 4 15
B Tensioner 1 7 &1 Shock Pistons q 14
9 Belt Guide (A) 1 7 62 O-Ring 8 14
10 Belt Guide (B) 1 7 63 4x8mm Bearing 2 4
11 Belt Guide (C) 1 7 64 | 5x10mm Bearing g | 7.10
SSA3 12 Belt Guide (D) T 65 | Bxldmm Bearing a |1
13 Beht Pulley (A) 1 3 b6 Front Bell [ 2
14 Belt Pulley (B) 1 3 &7 Rear Belt 1 2
15 Pulley Spacer 1 3 SSA10 68 Counter Gear 1 3
16 Body Mount 4 7.20 69 One-Way Diff. 1 1
SSA4 17 Body Spacer 4 20 70 Auile Shaft |, 1 1
19 Shaft Mount (R) 1 q 71 Ix20mm Pin 1 1
S55A5 20 Shatt Mouwnt (L) 1 3 72 Belt Pulley (A) 1 |
21 Mounting Plate 1 q 73 Beli Pulley (B) 1 1
22 Right Knuckle Arm 1 8 74 Counter Gear Shaft 1 3
23 Left Knuckle Arm 1 8 75 Deck Post 2 4
24 Front Suspension Arm 2 9 76 Counter Gear Guide 1 3
25 Rear Suspension Arm 2 10 77 Tensioner Spring 1 Fi
26 Front Hub (R) 1 8 78 Steering Rod | 21
27 Front Hub (L) 1 ) 79 Sus. Pivol Plate 2 2
28 Rear Hub (R) 1 g 80 Moior Plate 1 18
29 Hear Hub (L) | 10 Bl M2 6 Pivot Ball 4 5. 8
30 Ball End (LG) [ 11, 14 82 2x11mm Pin i 3
S55A6 ET) Servo Saver (A) 1 5 83 Front Sus. Shaft [A) 2 9
32 Servo Saver (B) 1 5 84 Rear Sus. Shaft (A) 2 10
33 Servo Saver (C) 1 5 85 Fromt Sus. Shaft (B) 2 9
34 Servo Saver (D) 1 5 B6 Rear Sus. Shaft (B) 2 10
35 Servo Saver Spacers 2 [ SSA1N 87 Upper Rod 4 11
36 Servo Mount 4 21 88 Tie Red 2 4
37 Servo Mouni Spacer 2 21 89 Servo Saver Post 2 q
38 Antenna Mount 1 4 1 Ewing Shaft | 12,13
39 Shock Bushing 4 17 91 M58 Ball B 11
40 M3 Plastic Nut B T.17 92 Ball Nut 3 5
al Ball End (SM) 3 |5 93 M3 Pivot Ball 4 910
42 Front Rim (A) 2 19 KL King Pin 4 3
43 Inner Rim [Marrow) 2 ] 95 Drive Washer il 20
44 Front Rim (B) 2 19 96 Front Whieel Shalt 2 &8
SSA7 a5 Rear Rim (A) 2 19 97 Rear Wheel Shaft 2 10
46 Inner Rim [Wide) Fd 19 98 Joint 4 1
47 Rear Rim (B) 2 19 99 Saver Spring | 5
48 Frant Tire [Marrow) 2 19 100 Pinion Gear (20T) | 18
SSA8 49 Rear Tire (Wide) 2 19 1 Silicone Grease 1
50 Shock Cap q 15 102 Double Sided Tape | 22
SSAQ :12 :hc?ck Spring : 16 SSA12 103 Screw Lcrc king Compound |
pring Holder 4 16 104 Shock Oil 1 15
53 Shock Shaft q 14 105 4-Way Wrench 1
106 Straps (SM) 2 22




LIST OF BAGGED PARTS (2) ]

PLASTIC PARTS TREE

BAG. # KEY # PARTS NAME

o
2

STEP

107 Decals

108 Binding Tape

23

S5A-14 109 Antenna Tube

22

18 Instruction Manual

110 | E-Clip [E-2.5)

9.10

m E-Clip (E-3)

3.4

112 E-Clip (E-4)

13 2x10mm Threaded Rod

114 Body Pins

26

115 1.5mm Hex Wrench

18

116 2.5mm Hex Wrench

M2.6xb Screw

M3x8 Screw

=la|=1=1=1=]=|"~l=I=|-|=]-]-
o

M3x12 Screw

Mdx12 Screw

M3x18 Screw

M3xb F/HS/T Screw

M3x10F/H 5/T Screw

M3x12 F/H 5/T Screw

M3x15F/HS/T Screw

M3x10 5/T Screw

= ORI B  E) B

(=3

SSA-13 M3x12 5/T Screw

a3

M2x8 5/T Screw

=3

M2x105/T Serew

M2 6x10 5/T Screw

M3Ix155/T Serew

M3 1B 5/T Screw

M2.6x6 5/T Screw

M3Ix105/T Screw

2.6 Mut

B SO = S| B B

M3 Nut

(%3

Ma MNylon Mut

L=

2.6 Washer

B

M3 Washer

(=]

Mad Washer

&

ME Washer

M3x3 Set Screw

Mdxd Set Screw

M3x14 Screw

Md4x10F/H Screw

Pod | & | B 0| D

SERVO SAVER AND MISC. PARTS

[T L B ae)
fOle k) e
"L 0006
0950 9660

© 9000

MOTOR
MOUNTING
PARTS A

21

12

o5

i

PULLEYS AND
TENSIONER PARTS

U

y
©

H
u

@

BEARING INSTALLATION

For troublefree operation, make sure that the bearings
are pressed in properly with no binding.

This is not a good fit.

BAD ™

X AL

The bearing should fit flush.

GD{)D\

Press the bearing straight in.

Ol

v

T

T,

SERN




—r

FRONT DIFF AND REAR PULLEY ASSEMBLY

M2x10 5/T SCREW (4)

(oo

7 BELT PULLEY (A)
(SSA-10)

Assemble the rear pulley first.

Tighten the set screw

E S ———

7 AXLE SHAFT (55A-10)

7WBELT PULLEY (B)

(S5A-10)

M2x10 5/T SCREW

Mdx4 SET SCREW (4) o the Nlat of the skali. 'I,f- . "1
D 70 3x20mm AXLE PIN \ =
SSA-10 =
M5 WASHER (4) ( ) / | 7
REAR
@ HEX WRENCH (2mm) =y
Mdxd SET SCREW -"""ﬁ? Install the I:rr.'ulng:.. w:ishfﬁmd}alnri. ta the rear
5 Bx14mm BEARING (4) pulley assembly and the front one-way differential.
@ D 5 JOINT ﬁ(_/ e} FRONT Tighten the set screw on the flat
(S5A-11) | ' Mdx4 SET SCREW
3x20mm DIFF. PIN (1) g M
| | 89 8x14mm BEARING
(SSA-10) )
& ONE WAY DIFF. (PREASSEMBLED) (SSA-10)
8x14mm BEARING /
M5 WASHER JOINT
FRONT AND REAR BULK HEADS
Hssemble the froni and rear the same
M3x10 5/T SCREW (10) with only noted changes. M3x15 S/T SCREW M3x18 S/T SCREW
T
[ M3x18 SCREW
M3x12 S/T SCREW (2)
(s 5 TOP BULKHEAD
SA-2)
M3x15 S/T SCREW (4) B ®
[l @ SHOCK T{JWEH\
M3x18 S/T SCREW (4) (S5A-1)
e
o
M3x18 SCREW (4) ==
M3INUT (4) M3x105/T SCREW
© .
® InMEIRTERCSL AN e bongbelt 5 FRONT BELT (SSA-10)

7) REAR SUS. SPACER
(SSAZ),
Install the rear bulkhead onhy.

Mounting holes
for the front shocks

1% SUSPENSION
PIVOT PLATE (S5A11)

® FRONT M3x105/T SCREW
® REAR M3x12 5/T SCREW

L)

& REAR BELT (S5A-10)

& LOWER BULKHEAD
(S5A2)

8.




COUNTER GEAR ASSEMBLY Step 1

i E-Clip (E-3) (2)

@

& 2x11mm Pin (1)
el

Follow the steps.

74 COUNTER
GEAR SHAFT (SSA-11)

Make sure that the shaft 78 COUNTER GEAR GUIDE (S5A-11)
installed correcthy.
i3 BELT PULLEY (A)(SSA-3)
o
M"?m

is
I9m m

Install the pin throuw

4 : . he pulley, guide,
58 COUNTER GEAR (S5A-10) 9 5 :Mﬁu ey, guide, a

& 2x11mm PIN (S5A-11)

« PULLEY SPACER (SSA-3)
& BELT PULLEY (B) (SSA-3)

ik E-CLIP (E-3) (SSA-13)

CHASSIS ASSEMBLY

M3x8 SCREW (5)

(o

M3x6 F/H,S/T SCREW (4)

[

M3x10 F/H, 5/T SCREW (B)

P

M2.6x6 F/H, 5/T SCREW (1)

1t E-CLIP (2)

&

63 4x8MM BEARINGS (2)

©

i SHAFT MOUNT (R) il E-CLIP (E-3) (SSA-13)
(SSA-5)

50 4x8MM BEARINGS (SSA-10)
FRONT BELT

| !//_/:_7
Install the belts onta | =

the pulleys. ol 4 20 SHAFT MOUNT (L) (S5A-5)

REAR BELT

7% DECK €
¥ SERVO SAVER pOST (SSA-11)[%2
POST (S5A-11)
ol 3 ANTENNA
D) FT ‘MOUNT
s (SSA-6

“\

FRONT <L+ |
(1) CHASSIS M3x10 F/H,
(SSA-1) S/T SCREW

M3x10°F/H. S/T SCREW M3x6 F/H, M6 F/H,S/TSCREW o ey

S/T SCREW M2.6x6 F/H, S/T SCREW

9.



SERVO SAVER ASSEMBLY

M2.6x6 SCREW (1)

S

M2.6 WASHER (4)

©

57 BALL NUT (3)
81 M2.6 PIVOT BALL (2)

@ Omm

41 BALL END (SMALL) (2)

@t

Step 1

Assemble the
center e rod,

ko

Trim off the end 5o the
ball end is 19mm long.

Snap in the ball nuts,

THREADED

Screw on the ball ends,

LE R LA LN

StEp s} Final Serva Saver Assembly

M2.6x6 SCREW (A)

31 SERVO SAVER (A)
(SSA-6)

3 SAVER SPRING
(SSA-11)

32 SERVO SAVER (B)
(SSA-6)

FEEEEEE

8
s

(SSA-11)

Pry apart and attach L=

ho servo saver [c], Llse a screwdriver

Io Ry open.

FE R R e R E W e EEEE R EEEEEEEEEE

LR

LR

13 240mm ;:[H)E[?:}ED Maki sure that the threaded rod is screwed in equally
(ETIIITI - h
(SSAT3) into ¢ach ball end.
A B

;1==E; t;:: ::EJ
e :
‘ Adjust the ball ends -
3Bmm ———=  sothe rod is 38mm. :

Aciueal Length

St‘Ep 2 Trim the servo saver pleces as shown.

T

M2.6 WASHER

i M2.6

@ SERVO SAVER INSTALLATION

1 E-Clip (E-4) (2)

Remaove the shaded areas. . PIVOT BALL
f - - (S5A-11)
e =19 '
£l 5|.'_:H'UP SAVER (D) (SSA-6) i SERVO SAVER (C)(55A-6)
nt E-CLIP (E-4)
(55A-13)
@ 39 SERVO SAVER
— ——  SPACERS (SSA-6)

Twizi the senvo saver as shown
w0 it will it between the belr,

-10-



UPPER DECK INSTALLATION

40 M3 PLASTIC NUT (1)

F @

B 5x10mm BEARING (1)

Ol

M3 NUT (1)

& TENSIONER

(SSA-3)
i M3 PLASTIC NUT
M3x15 F/H, A 15 BODY MOUNTS
SRRl 5 BELT GUIDE S/T SCREW i TENSIONER (SSA-4)
(o (©55A) o
# 5x10mm
T A wme) | i
g BELT , ghlic), | et X
GUIDE (B) (SSA-3) ELT GUIDE | " SCREW
M3x6 F/H, S/TSCREW ()| 1z BELT GUIDE (D) T {A) (SSA-3).
Dm (SSA-3)
M2 S CREW  M3x8 SCREW
M3x15 F/H, 5/T SCREW (2} \ : . M3xi2
m ’ |+1 .~ SCREW
- g g/

M3x6 F/H,
5/T SCREW

M3x15 F/H, S/T SCREW

@ KNUCKLE ARM ASSEMBLY

M2.6 NUT (2)

©

B S5x10MM BEARING (4)

O U

§ M2.6 PIVOT BALL (4) ]

®

Step 1

#4 5x10mm
BE.H.HrING (SSA-10)

Make sure the bearings seat completely.

% FRONT WHEEL SHAFT

(SSA-11)
.II II
Jf':_ 3 _ 1 %
Step 2
(SSA-6)
HKING PIN (SSA-11)
The (R-2) knuckle arm goes
’ﬁ with the lefi froni hub,
8 M2.6 Pwm/?
BALL (SSA-11) &
! i The (L-1) knuckle arm goes
: with the right front hub
M2.6 NUT "‘6- K { ’

FRONT HUB (R)
. 20 (SSA-6)
S KING PIN

11-



Slingshot™ Ekploded Parts o 1385

&= —(7 0R-07

=

48 OT-005
H 1911

720R-18
Mor 12
TY0R 18
&

OR4¢

| 920T-033@
" o
@ al
4

BS OT-097

@ fe

9§ OT-0589 m; 120
o=

= &1 _T'DFI"D?
116

1
1 9]-0T-032

| f‘q‘;
.""l. I' E —
Prr—m [ I}flli"‘- .l‘

-12- : ; T



Q FRONT SUSPENSION ASSEMBLY

83 FRONT SUS. SHAFT (A) (2)
| il

e

51 M3 PIVOT BALL (2)

(E-2.5) (S5A-13)

E-CLIP

AN
# FRONT SUS. SHAFT (B) (2) B-_{'_—-. The side without
S4mm hioles faces back.
I il \j\
E-CLIP (E-2.5)(6) 1 E-CLIP (E-2.5)
(f:a 20 FRONT SUS. ARM
(SSA-6) 5 FRONT SUS.
8 FRONT SUS. SHAFT (A) ;g:':'; }[B]
(SSA-11)
F
SPACER (RED) % M3 PIVOT BALL (SSA-11)
) (Leave a 1mm gap as shown below).
) F 2
l(ﬂ" The red spacer is off of the shock parts tree.
x s
O:| Leave a 1m§—
gap when installing
REAR SUSPENSION ASSEMBLY pivol balks.
Make sure that the bearings
are seated proparly. é‘;,’
70 REAR HUB (L)
|(SSA-6) §7 REAR WHEEL SHAFT
E-CLIP (E-2.5) iy

B 5% 10mm BEARING (4)

# REAR SUS. SHAFT (A) (2)
1]

0 M3 PIVOT BALL (2)

Omm

) E-CLIP (E-2.5)(6)

# REAR SUS. SHAFT (B) (2)

I [
38MM

_._--"'"'-.:_.l :1 : Assemible both skdes.
o LR
@ ol v
= :# REAR
= e . HUB (R)
NF——— sl (S5A6)
= [l .\
The three holes
face back.
# REAR SUS. __—E-CLIP (E-2.5)
ARM (SSA-6)

i % REAR 5U)5.

SHAFT (B) (55A-11)

(E-2.5)

%\-{3 M3 PIVOT BALL (S5A-11)




ROD ASSEMBLY

1 M5.8 BALL (8)

© O

50 BALL END (LG)(2)

&7 UPPER ROD ()

# TIE ROD (2)
(I

= &

Place the 8 balls into ihe ball ends
of the four upper rods.

& M5.8 BALL
(SSA-11)

@1 M5.8 BALL

-:ssn-m_i
&% it%'%j
31 BALL END (LG) q
(SSA-6)

TIE RODS
@
L 74mm |

Adjust two upper rods 1o the length below for the frant.

Adyust two upper rods 1o the length| below for the rear.

53mm ‘_‘. l. 61 mm ——l

FRONT ROD INSTALLATION

M3x12 F/H, SCREW (2)

M3x14 F/H SCREW (2}

D

M3 NUT (4)

Attach bath tie rods to the knuchles.

M3x14 F/H SCREW

FRONT UPPER ROD (53mm) M3 NUT

M3x12 F/H SCREW

~_ % SWING SHAFT

TIE ROD (SSA-11)

Install the swing shafts first and then the upper rods,

REAR ROD INSTALLATION

M3x14 F/H SCREW (2)

[

M3x10 5/T SCREW (2)

(o

M3 NUT (4)

M3x14 F/H SCREW N M3 NUT
""."'-.
.‘ )
M3x10 Pl

[.

7.

=15



SHOCK ASSEMBLY (Al pars are in bog SSA9),

Llse this piston for ihe best performance.,
ng E-CLIP (E-2.5) (8)

6.':8 Snap in the
retainer clip.
sReTaINERcLP (@ | (O) o

M2.6x10 5/T SCREW (4)

Step 2 Step 3

Install the pao smaller shock ball ends
for the front shocks, Install the large
ball ends for the rear shocks,

} % SHOCK
&3 RETAINER CLIP BALL END
s ) § BALL END (LG)

For more damping, use this shle.
@ (5)—ss SPACER (THIN)

[m Used in Step 9.
% SHOCKBALLEND ) | ¢ @l i2 O-RING <~ (&)— SPACER (THICK) H
I~
(db)

@C E-CLIP (E-2.5)
@A@ 5 SHOCK CASE <K

+ 5 SHOCK SHAFT

RS A

5 SPRING RETAINER (S5A-9) M2.6x10
5/T SCREW

Crip thee shalt with a needle
nose pliers. Use a plece of cloth
i o the chaft won't he wormched.

FILLING THE SHOCK WITH OIL

Push the piston all the way down and put Heeping the piston at the bottom, gent Check 1o see if the shock
StE]} 1 the oil in litfle by little while moving the Stﬂp 2 screw the shock cap on while allowing SteP 3 plston will move correctly
piston up and down about 174" to 172, excess oil to overflow out of the shock. by operating the shock. r
This will help remowve alr bubbles. Fill the
shock full of oll.
w SHOCK OIL
(S5A-12)

Put ail inko the
shock a lisle at a ime
i reduce alr bubbles.

60 DIAPHRAG

Tighien the cap light
(S5A-9)

enough so thai the ofl
will nod leak out,

50 SHOCK CAP
(SSA-9)
| —_ The diaphragm The piston should
ghosuld fit into miove up and down
the groowve, @ smicathihy,
SHOCK SPRING INSTALLATION l
Step 1 Step 2
SLIDE ON SPRING & SPRING HOLDER (S5A-9)

&) SHOCK SPRING
(SSA-9)

Compress the spring and
install the spring holder.

-16-



SHOCK INSTALLATION

@ M3 PLASTIC NUT (4)

E F HEIH

38 SHOCK BUSHING
(S5A-6)

&9 SHOCK BUSHING (4)

A

49 M3 PLASTIC NUB
(SSA-6)
38 SHOCK BUSHING

FRONT SHOCKS e (&

)
{with short ball ends) K b

Make sure the front (shorter)
and the rear (longer] shocks
are positioned correctly,

4 M3 PLASTIC
NUT (55A-6)

SN
" 1
REAR SHOCKS \":‘Tﬁi["e
{with longer ball ends]

MOTOR INSTALLATION

i‘l’f?
M3x12 SCREW (2) AE;’%
@m ii 1.5MM HEX

WRENCH (SSA-13) " |.iall the pinion gear 1o the flat

M3x3 SET SCREW (1)
i ]
M3 WASHER (2) i : 322
M3x3 SET SCREW : NS
@ ﬁ‘ MOTOR (NOT INCLUDED)
LY

8 MOTOR PLATE (55A-11)

— 1% PINION GEAR - :
o (20T) (S5A-11) (
M3x12 SCREW ) . ; 3
. he her and tigh
g& T ey R e pacer e
you will have the proper mesh.

M3 WASHER

17-



WHEEL AND TIRE ASSEMBLY

Assemble two front [narrow) wheels
M2x8 5/T SCREW (16) and nwo rear hwide) wheels

(-

M2xB S/T SCREW

4 REAR RIM (B) Cross Section View
7 FRONT RIM (B)

M2x8 S/T SCREW I
4245

i1 INNER RIM (NARROW)
# INNER RIM (WIDE)

woar
T ”-/ LERT
i FRONT TIRE (NARROW)
41 REAR TIRE (WIDE) |I
3 Squeeze the ¥
inner rim and
insert into the fire,
i FRONT RIM (A)
15 REAR RIM (A)
; WHEEL, BUMPER AND BODY MOUNT INSTALLATION
it BODY SPACER
M3x3 SET SCREW (S5A-4)
2! BUMPER|(S5A-1)
M3x3 SET SCREW
M4 NYLONNUT 7 BODY SPACER

M3x12 5/T SCREW (2)

(s

M4 x10 F/H SCREW (2)

The widest apening
A"_';j’ faces the chassis.
E*@a

e
Md NYLON NUT (6)
8 g
; DRIVE WASHER DRIVE WASHER

M3x3 SET SCREW (4)
Ll —— The drive washer will it into the wheel.
M4x10 F/H SCREW
M4 WASHER (&)
M4 WASHER
© :
M4 NYLON
4 M4 NYLON NUT NUT
M4 WASHER

_18-



STEERING SERVO INSTALLATION

M3x10 5/T SCREW (4)

Elm Choose a hobe 13mm from the center.

M3 WASHER (2) You may need o
enlarge the hole
slightly for the rod.

36 SERVO MOUNTS

(SSA-6) :
After the servo ks installed adjust the M3 WASHER 37 SERVO MOUNT
ball end so the wheels are siraight. f : SPACERS (SSA-6)
a1 BALL END (SM)
(S5A-6) f

= = Al i -
| y = % ' -1
At ~
i STEERING ROD ? 0 5
(SSA-11)
M3 WASHER % el

M3x10 S/T SCREW SERVO HORN

Included with the servo. M3x105/T
SCREW

ELECTRONIC SPEED CONTROL AND RECEIVER INSTALLATION

(Follow the manufacturers instructions for proper hook up of the speed contral).

1w DOUBLE SIDED TAPE
(SSA-12)
Haute the antenna U‘E-E double
wire through the tube, [ J Mot the receiver and ﬁn;m £ [
" ANTENNA speed control where shown,

TUBE (SSA-14) | i | \
RECEIVER EED CONTROL

ANTENNA MOUNT BATTERY

1% STRAPS (SM)
(S5A-12)

Secure the loose wires with straps.

-19.



MOUNTING THE BATTERY

STICK PACK

Use the binding tape 1o secure
thiz bakery pack to the chassis,

=

<

SADDLE PACK

¥

N

<

£ S': D 1k BINDING D
14 BINDING TAPE (SSA-14) 0
TAPE (SSA-14)
L %: \EL
[| )
0 Dié
BODY PREPARATION
There are & number of different body styles that will fit the Slingshot chassis,
steps 24 through 26 show an example of one shle of body mounting.
WDEHD i'l'i'l'i'l'illll;
S hole Sage gt Two Tmm holes for the rear. E Tb-n:ﬁﬂhm iﬂ'ﬁ‘tmiﬂ Lﬁﬂﬁmmﬂﬁf":::;niﬂg E

Twa Trm holes in the froni.

- handy for finishing the rough edges.
Special Curved Blades

R R R R R W

E-nd_.r nol included with ki,




PAINTING

Ulsg
siripping
fape around
the windows
on the out-
side. kY

First, wash the body to remave any dirt or oil. Rinse thoroughly.
Paint the inside of the body, vou can obtain a color scheme by
putfing pin siripping tape on the outside of the body and painting
between the lines on the inside. Paint the darkest colors first.

Use stripping tape on the out:
sich 10 create a color scheme

'1'1.;1.-'--1--‘!!!1-!

-

* s Polyeca Color Paint is avail- =
» able for painting your Lexan "

* bodies, Twelve great look- a

# ing colors are available, .

- L]

. :

‘-.-..-‘-.".t*.“ll.l‘l.‘l.‘l"l

BODY MOUNTING

Adjust the body spacers

for a snuqg fit, ——
w BODY PIN (4) ——
Q -
1 = = < I j
_.--"'"--._.--
il ae
e e |
4] .DQ
OPERATIONAL SAFETY CHECK BEFORE EVERY RUN
1}Radio controlled model cars are powered by quick discharge MiCd batteries which Check o see if all bolts and nuts are fightened firmly.

allow the cars to obtain high speeds. Caution is required when operating R/C cars.
: 3 Check 1o see if MiCd battery is fully charged.

2] Check 1o make sure no one else is on your frequency. If so do not turn your radio

o, Check 1o see if the steering and speed confrol is in proportion 1o wour codlral of the
IramSmiiier.
3) W you car is stopped by an cbstacle do not confinue running the car. Remove the
car manually. Failing to do so may ruin the molor wiring. Check 10 see that all wiring s properly insulated.
4) Do not grab the tires while they are rotating. Check 1o see i parts are moving smoothly.
5) Remove the NiCd batteny from th when not in use,
: il OPERATING PROCEDURES
6) Before connecting the NiCd battery, check that the speed confrol is in the neutral
position. Turn transmither switch an.

7) The motor and receiver are powered by the samie NiCd battery. As the batery
lowers the receiver loses power resulting in the loss of control of the car. When the
car slows down, siop, and recharge the battery.

Switch on ihe recenver.
Check o see if the radio system is warking properky.

NOTE: When turning off the switches, turn off the recesver first then fransmifter.
Otherwise, the servos may be left in a position other than neutral,




CAMBER ADJUSTMENT

Place the car on a flat surface with the chassis raised as high as possible and adjust the
lenath of the frent and rear upper rods in a way 50 that the tires stand a1 a right angle 1o
thie ground

Upper Rods

NEGATIVE CAMBER
Megative camber results when you make the upper rods shorter. With negafive camber
an the front wheels, sharper steering tendency will resull while on the rear wheels the

praction improves
- -—

L :
¥, by
= b

i — | ;o
oy iy,

Upper Rods

POSITIVE CAMEBER

Positive camber results when you make the upper rods longer with positive camier. On
ihe froni wheels under sieering will resulf, while on the near whieels fhe Gar will over

steor. With excessive postive camber, the swing shalts may dislocate.

On a level surface, it the front and gendy lower until the front wheels just touch the
surtace. If they touch at the same fime great, il not, adjust Bl By do

Hepeat this alio ber the rear,

o

s

FOW yu e
atEls ’fa'

SHORTEN SHORTEN LENGTHEN

LENGTHEMN

-I LENGTHEN

I\ |%_3 Cirip the shock shak

and adjus

SPRING TENSION

e SIYEERE)
the kension with B el _.-l___,_.-___.- 488 l,!_j |

& serea deiver (se0 . UL Hy

" adjustmeni of shocks'

bove right]. SPRING RETAINER

 SLINGSHOT ADJUSTMENT AND MAINTENANCE GUIDE

CAMBER ANGLE

This angle determinies the
angle in which the wheel

SHOCK ADJUSTMENTS

By using different shock oils and different pistons, the dampening can '-w-ﬂ.-iju-alfd io
cifferen track conditions. Kiosho sells a shock oil assarment; stock numbser K L5681

DAMPENING HARDNESS

GREEN

| YELLOW | GREEN | YELLOW  RED

oolsiolois)

SorTEn —>

HARDNESS| <

ADJUSTMENT OF SHOCKS

Lightweight shock oil ~ | SHARP STEERING

FROTER [Wﬂh spring tension | RESPONSE B
Heavy shack oil SLOW STEERING

FRONT Sirong springlension RESPOMSE

REAR [' ightweight shock ol MORE WHEEL TRACTION
Weak spring tension __|
Heawyshockoll |

REAR Strang spring ftﬁlbﬂl‘l_. LESS WHEEL TRACTION

Less Shack More Shock

Movement <———> Movement

. Mounting Holes for Fran Shocks

_. Mounfing Holes for Rear Shocks

Less Ground Clearance

Mare Ground Clearance

By moving the shocks mounting posifion, you i fund YOUr SUSpEnEion 1o sud B
wack condfions. For example, if the mack is rough, allow for more clesrance and mane
mavernent, Conversely if the track is smooth allow for less clearance and less
mossermidnd

=

Mounting holes for
diflenent cember.

n
deflects upon SuspEnSin ANGLES
el
For tracks with
Faor a rack with shor comers,
wide genthy turns,

allow mare camber for mone

turring fraction a siraignier angle

I bl

EFFECTS- A Siraighter up and down
B: Skight camber andgle
C: Larger camnber angle
GEAR RATIOS

Pirion Gear | 15 . 1B 17 18 19 kil 1 27 71 24 25

Coear Fatio 1n.c5'9-‘.3'e.a? B.38|7.94|7.54| 7,18 6.8 | 6.56 | 6.29 | 6.03

EFFECTS | Smaller Pinion Larger Pinion
1. More Torgue 1. Higher Speed
2. Beter Accelerstion 2. Reduced Acceleration
3, Lower Top End Speed 3. Less Torque

4. Longer Run Times 4. Shoeer Run Times

The above chart is a guise in choosing the best pinion gear for your moter . For
example, if you have a high rim, low lorque (less efficient] moter, Choose a gear smaller
than a 20 oot to increase torque and e<pecially ren fimes Herwgver if the maodor Eﬂn'-l
use ks high torgque, low RPM (high efficiency) mator, choose a gear higher than a

toath ho maximize is posential.

27




PARTS LIST

Key No. Part Name Qty Key No. Part Name Qty

Key No. Part Name Qty

RSB - oo oo s woris s o] & ShockSpring. . . ......... .4
Z) Bumper C .| & Spring Holder . . . . . .. .. ... 4
& Upper Deck . . . ... 4] % ShockShaki. . ............ 4
@ Shock Tower . . . . . . s ® SpringRetalner . . . . ........ 4
@ TopBulkHead . . . .. ....... 2 5% ShockCase. . . ... ........4
@ LowerBulkHead . . . . ... .... 2 & ShockBallEnd. . ......... .4
(7} Rear Sus. Spacer . . . . & Spacer (Thick) . . . .. ...... .4
@ Tensioner . . . . . . . ... . ... .1 % Spacer {(Thin) . . . . ... ... ... 4
@ Belt Guide [A) . . ..........l % Retainer Clip . . .. .........4
@ Belt Guide (B) . . . ......... 1 LT Diﬂ‘[ragm N RS A
D Belt Guide (C) . . . . ... 4 & SKack Pistons . . . . .. 4
B Belt: Gulde DV o e s | 1 & ORing . ...... . .8
i Beh Pulley [A) . . . .........1 83 4x8mm Bearing . . .. ... ... .2
% Belt Pulley B} . . . .........1 # Sx10mmBearing. . .. ...... .9
1% Pulley Spacer . . . . . . ... ....] % Bx14Bearing. . . ... .. .... .4
9 Body Moumt . . . ... ....... 4 % FrontBelt. . . . . 251
ih Body Spacer . . . . 4 e ok BalE. v o s s 1
% Instruction Manual . . . .. ... .1 # Counter Gear. . ... ........]
® Shafl Mount (R). . . . . ... ....] & OneWay Diff. . ...........1
@ Shat Mount (L) . . ... ....... 1 B BdeShalt. ... ..o iienean 1
21 Mounting Plate . . . . & ar 3x20mmPin. ... ... ... L0
& Right Knuckle Arm . . . . . . . _ |1 2 Belt Pulley (A . . . . ... .....1]
@ Left Knuckle Arm . . . . . . % @ Beh Pulley B) . . . .........1
@ Front Sus. Arm . . . . . .. .. ... Z 7 Counter Gear Shaft . . . . . . . . . .1
& Rear Sus. Aeves . . . . - ov v oon. iR 78 Deck Paost . . 2
® FromtHub(R). . . . .........1 #& Counter Gear Guide . . . . . ... .1
@ FromtHub(L). . . . ......... 1 G Tersioner Spring. . . . . ... ... |
@ Rear Hub (R) . . . . ... ......1 @ Steering Red . . . .. ........1
@ Rear Hub (L) . . .. .........1 @ Sus.PivotPlate. . . .........2
& Ball End (LG). . . ... .. 16 $ MotorPlate . . . ...........]
30 Servo Saver (A). . . . .. ... .. ] @ M26PvorBal. . ... .. .... .4
& ServoSaver(B). . ..........l B 2UImm Pincs s s aiani s 1
M ServoSaver (C). . . ... ......] &% Front Sus. Shaft (&) . . . i
8 ServoSaver (D). . . ... ... ... @ Rear Sus. Shahi (&) . . . ... ... .2
3 Servo Saver Spacers . . . . . . . . . 2 8% Fromt Sus. Shalt (B}. . . . . . R
% Sevo Moumt . . . . .. ... ... 4 @6 Rear Sus. Shalt (B) . . . . . . ol
dh Servo Mount Spacer . . ..l @ Upper Bod . . . . . ... .. .4
& AntenmaMount . . . .. ... ... L] 8 TieRed. .. . ... o
# Shock Bushing . . . ........ .4 # Servo SaverPost . . . . . ......2
4 M3 Plastic Nut . . . .. ....... 6 8 SwingShakt. . . .......... .4
@) Ball End {(Small) . . . ....... 3 8 M58 Ball . .. ........... 8
@ FrontRim(A). . ...........2 8 Ball Mot oo cvaaiaiain s
@ Inner Rim (Narrow) . . . . .. .. .. 2 8 M3PiwotBal. . ... ........4
“ FrontRim(B). ... . ........2 & King Pin . .. ... ......... 4
WRear B fAY. . ...........2 85 Drive Washer. . ... ....... .4
@ Inner Rim (Wide) . . . ....... .2 % Front Wheel Shaft . . . . . s
@ Rear Rim (B) . . . .. ... ..... 2 &) Rear Whee! Shaft . . . . . . 2
@ Front Tire (Narrow) . . . . . .. .. .2 B daint o i sl
@ Rear Tire (Wide) . . . . .. ... .. 2 ® Saver Spring . . . ... ... ....1
® Shock Cap . . . ...........4 M Pinion Gear (20T). .. ... ... .1

Mt Silicone Grease . . . . ... ... ..1
W Double Sided Tape . . . . ... .. .1
i Screw Locking Compound . . . . . 1

W Shock Ol v v sirin grsism s 1
W d-Way Wrench . . . . ... ... .. |

WStraps [SM) . . ... ... ......2
1t Decals . .
Wt Binding Tape . . . . . ... ... ..1
W Antenna Tube . ... ........ 1
EECHAEZA) i v snnm s 20
MECHR(E3). .. ...........4
it E-Clip (Bl ooc conind pinidau
it 2x10mm Threaded Red . . . . . . .1
it Body Pins . . . ... .. 4
1 1 5mm Hex Wrench . . . . 1
18 2.5mm Hex Wrench . . . . . .. .. 1
M2.6xbeScrew . . .. ... ... L]
M3x8 Serew. . . . .. ... LT
MaxTdSemw, . . .. 0 L0dn
Mdx125rew. . .......... 4
M3Ix18 Screw . . . e
M3x6 F/H,S5/T Screw. . . . ... 5
M3x10 F/H. 5/T Serew . . . .. . .2
M3x12 F/H,S/T Screw . . .. .. .6

M3x15 F/H, 5/T Screw . . . . . .. 2
M3x14 F/H, 5/T Screw . . . .. .. &
M3x10 5/T Screw . . . . . . ... 16
Ma2xT2 S5/ T Screw . . . . . ... 2

M2x8 S/T Screw . . . .......l6
M2x10 S/T Screw . . . . . . 4
M2.6x10 S/T Screw . . . . . ... .4
M3x15 S/T Serew . . . . .. ... .4
M3x18 S/T Screw . . . . . . . 4
M2.6x6 S/ TSerew. . . ... ... .1
M3x10 S/T Screw . . . . . ... .. R
M2GEMOE. . . - .cn o iniis iini B
MM ocsees anns vamnslo
MENUE: oah e e e
M26Washer, . . . .. ... . ... 1
M3 Washer . . . .

M4 Washer . . . . . .
M5 Washer . . . . . .
M3x3 Set Screw . . . ... .. ..
Mdxd Set Screw . . . . .. ..

NS T N

23



PURCHASING PARTS FOR YOUR KIT

You can purchase replacement and optional parts lor your kit, All of the parts identified by key numbers (see page 27 for complete list) are usually not available singularky, but we ofer

these parts V' packs” which can be purchased separstely. To figure out which parts pack you Ried,
hedorw. When referring fo the parts you need. ahways use the Parts Pack Number. For instance, if you need a Front Hub (Key #1 ashk

find the key numbser for that part within the manual. Then consult parts pack guide
you dealer for Kyosho Pack OR-01 (Chassis)

STOCK # PART & | DESCRIPTION CONTENTS STOCK #, PART # | DESCRIPTION CONTENTS
KO 2R91 N _hassis i | KYOQC6236 | W-5031 Tires (Wide, Block) =2
KYOC2661 | OR02 | Bumper K 1 KNOCE258 | W-5034 | Tires Marrow, Block) LR
KYOCA4914 | OR-03 | Radio Plate K KYOC2157 | 1901 | 5%10mm Bearing W2
KYOCS5695 | OR04 | Shock Stay x KyOQC2207 | 1903 4xBmm Bearing x?
KYOC4946 | OR05 | Rear Axle Mount D@D %1 Kyocz2217 | 1911 Rx14 Bearing T
KYOC 4861 OR06 | Pulley Set DRI x 1 00 1 KYOC5AR] 1951 Shack Oil Set (L-M:-H]
KYOC2554 || OR07 | Body Mount et i x 2 KYOCE141 | 1840 | Double Sided Tape ® |
KYOC2796 | OROR | Center Axle Mount W x 1 KYOC2517 | 1889 | Body Pins T = 5
KYOC2294 | ORD9 | Belt[Long) B ox 1 KYOC3395 | CBOTE E-Ring (E-3) fib x4
KYOr2293 | OR10 | Belt [Shor) it KYQC3392 | OT-039 | E-Ring (E2.5) i = 10
KYOC4696 | OR-11 | One-Weay Assembly 0o KYOC3400 | KC-20 | E-Ring (E-4) el
KYOC4944 | OR12 | Rear Axle Shakt T x 1 KyOCa222 | SC-089 | Tie Rod Set Mx 2,308 x4
KYQCZE00 | OR-13 | Cender Axle Shaft TR %
KYOC4913 | OR-14 | Radio Plate Post ®ox2 OPTIONAL PARTS
KYOC2797 | OR-15 | Cenfer Axle Hub EE
KYOC4466 | OR-16 | Linkage Sef (X ki We0ss | Hard Pinion IST-25T Pinicns
KYOC4852 | OR-17 | Plate Set 0.8 bnings w.sges | Cears
KYQOC4872 | OR-18 | Pulley Main T L KYOCS5338 | W-5005 | Rod St Adjustable
KYOC3263 | OR-19 | Decols =y KYOCZ174 | W-DI0T | Ball Diff Front
KYOC5518 OR-20 | ScrowSet KYQC2175 | W-0108 | Ball Difi Rear
KyOCa362 | OT-004 | King Pin x4 KYOQC5703 | W-5003 | Platinum Shocks
KyOQCa322 | O1-005 | Joim 8 x 2 KyOC4237 | OT-047 | Hub Set (Front) Special Caster Angle
KYOC6122 Clla[ﬂﬁ Swing Shafts =2 KYQG6700 | LM-15 | Motor Heatsink For cooling and hl:e-ﬁng
KYOQC4367 | OT-016 | Knuckle Arms B % KYOC3173 1863 Sponsor Decals
EYOC5657 | OT-017 | Shaht [FR) 5w 2 KX OC5T36 1953 Silicone Oil Soft
KYOCE5658 | OT-08 | Shalis (Rear) TEE BYOC5737 1954 Silicone il Medivm
KYOC3332 | OT-019 | Drive Washer x4 KYOCS5738 | 1955 Silicone Ol Hard
KyOC4823 | OT-031 | 3mm Pivat Ball AL KYOC5574 | OT-131 | Shim Set
KYOC2167 | OT-032 | 5.8mm Ball 81 % 10 KYOCH127 | W-5061 | Swing Shali-Uni. Universal Type
KyoCzz4z | 071033 | Ball Recpt. 2.6mm 8 %10 KYOC8353 | OT-067 | Chrome Wheels Wide
KYOC6292 | OT-035 | Upper Rod Set I I L KYOC6346 | OT-090 | White Wheels Wide (Mid Style)
KyOC4822 | OT-036 | Pivot Bell 2.6mm §=10 Ky DCR321 FD-02 White Wheels Wide (RS Ford Shle)
KYDC4232 | O1-045 | Hub Rear A x RKYOCe34T | MA-17 | White Wheels Wide (Maxxum-Shie)
KYOC4238 | OT-055| Hub Set Front Hanx 1 KYOC5336 | BM-15 | Chrome Wheels Wide [ZR-1 Siyle)
KYOC6071 | OT-069 | Sus. Arm Set TTE KyOCe312 | W-5023] Yellow Wheels Wide |[Rampage Svle)
KYOLG5898 | OT-085] Spur Gear X KYOC6246 | OT-056| Low Pro. Tires Spiked
KyOC6076 | OT-007 | Sus. Shak Set HEEN 2 KYOCR237 | w5032 | Low Pro. Tires Spiked-Soft
BYOCS637 | OT-120] Servo Saver Set TR KyQCe227 | W-5077| Low Pro. Tires Pin Spikes
KYDC5653 | UM-14 | ServeSever T ETE KyY0OC6228 | W-5078] Low Pro. Tires Block

TR T KYOU6248 | RK-15 | Low Pro. Tires Large Block
EYDC5636 | UM-43 | Senvo Saver thE B2 Ky OCh232 1872 Spcln-L'l'-res
KYOCHs025 | EF037 | Swaps (small) % = 6 KyOC6249 | SB-14 | Low Pro. Tires Large Spikes
KYOCA190 | EF-102 | Glass Tape % 50m Roll KYOC6242 | W-5053| Radial Style Trres (RS Ford Style)
KyOC2055 | SD-79 | Antenna Tube xS Ky DQCA257 | W-5033 | Marow Tires Pin Spikes
KYOCH692 | W-5001 | Gold Shocks (short) WA MMM KYOC8226 | W-S076| Marrow Tires Mubi Spiked

i x 2 B s KYOC8225 | W-5075] Marrow Tires Pin Spikes
KYOC6337 | W-5021 | Wheels (Wide) Edan x 2 KYOC6390 | 1942 | Wrench Set Jway and Hex Wrenches
KYOCB3BD | W-S022 | Wheels [Marraw) Hagus 2 PRINTED IN JAPAN

-24. ENTIRE CONTENTS © COPYRIGHT 1989, Hﬁéa} . INC.

aBBa 1T




	KyoshoSlingshotManual001
	KyoshoSlingshotManual002
	KyoshoSlingshotManual003
	KyoshoSlingshotManual004
	KyoshoSlingshotManual005
	KyoshoSlingshotManual006
	KyoshoSlingshotManual007
	KyoshoSlingshotManual008
	KyoshoSlingshotManual009
	KyoshoSlingshotManual010
	KyoshoSlingshotManual011
	KyoshoSlingshotManual012-13
	KyoshoSlingshotManual014
	KyoshoSlingshotManual015
	KyoshoSlingshotManual016
	KyoshoSlingshotManual017
	KyoshoSlingshotManual018
	KyoshoSlingshotManual019
	KyoshoSlingshotManual020
	KyoshoSlingshotManual021
	KyoshoSlingshotManual022
	KyoshoSlingshotManual023
	KyoshoSlingshotManual024

